
 
 

 

 
 
 
 
 

VOLUNTARY NOTICE 

OF THE ILLINOIS FINANCE AUTHORITY 

 
RELATING TO 

$500,000,000 

Illinois Finance Authority 

State of Illinois Clean Water Initiative Revolving Fund Revenue Bonds, 

Series 2020(Green Bonds) 

 

 

 

NOTICE DATE 

January 26, 2024 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

160 North LaSalle Street 

Suite S-1000 

Chicago, IL  60601 

312-651-1300  

312-651-1350 fax 

www.il-fa.com 

 

 

http://www.il-fa.com/


 

2 
 

 
 

TABLE OF CONTENTS 

 
Section I 

Bond Issues Subject to Report ………………..……………......5  
 

Section II 
Green Bond Report 
Fiscal Year Ended December 31, 2023……...……...…..........7 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
[...]
work also entails tie-ins to the existing electrical distribution system and control system 
architecture, piping, plumbing, paving, landscaping, restoration and miscellaneous 
appurtenances necessary for the project.

66,136,932.00 63,047,000.00 3,089,932.00 514,400.00 17.00 Yes 12/19/2015

CWSRF Creve Coeur With receipt of this loan, the Village of Creve Coeur will undertake construction of the 
Riley Lane pump station, and consolidate the flows from six remotely located sewage lift 
stations.  The individual lift stations will ultimately be abandoned.  The new lift station 
will have two pumps with a rated capacity of 1,250 gallons per minute.  Pipe inventory 
includes 5,961 feet of 10-inch force main; 4,540 feet of 8-inch sanitary sewer; 2,091 
feet of 12-inch sanitary sewer.  The installation of 40 manholes is also included in the 

3,998,993.39 3,627,147.92 371,845.47 8,042.50 2.00 Yes 8/9/2020

CWSRF Wheaton S.D. This loan will fund the installation of six 4,900 gallons per minute effluent pumps and the 
construction of a UV Disinfection System designed to treat 19.1 million gallons of 
wastewater per day.

5,354,541.00 4,621,882.55 732,658.45 337,472.93 46.00 Yes 10/14/2020

CWSRF Mascoutah The project consists of the construction of a new mechanical fine screen system, 
course screen bypass, 4-basin sequencing batch reactor system, chemical feed 
system, parshall flume, tertiary filtration system, sludge pumping station, biosolids 
pumping station, and the rehabilitation of the existing aerobic sludge digester.  Also 
included will be all the piping, electrical and necessary appurtenances to complete the 

0.00 0.00 13,601,000.00 4,585,880.91 34.00 No 3/29/2024

CWSRF Danville The project will see the installation of two pumps at the Rose Hill lift station, rated at 80 
gpm at 50 feet TDH, 1,606 feet of 4-inch force main, 162 feet of 8-inch sanitary sewers, 
and 2 manholes.  The Denmark Hill lift station will have two pumps installed, rated at 
850 gpm at 112 feet of TDH, 1,464 feet of 10-inch force main, 2,893 feet of 18-inch 
sanitary sewers, 926 feet of 15-inch sanitary sewers, 513 feet of 8-inch sanitary sewers, 
and 17 manholes.  The Chateau lift station will have two pumps installed, rated at 158 
gpm at 81 feet TDH, 1,673 feet of 4-inch force main, 1,219 feet of 8-inch sanitary 
sewers, and 5 manholes.

7,099,941.24 0.00 7,099,941.24 6,304,953.65 89.00 Yes 6/1/2022

CWSRF Mattoon Construction includes diversion structure modifications for CSO’s A and B, a new 
junction structure, approximately 5,539 feet of sanitary sewer ranging from 8-inches up 
to 15-inches in diameter, approximately 6,809 feet of combined sewer ranging from 18-
inches up to 66-inches in diameter, pre & post sewer televising, 41 manholes, 
restoration, and other appurtenances.

0.00 0.00 6,779,785.48 3,922,996.56 58.00 Yes 9/28/2022

CWSRF Villa Park The project involves the rehabilitation of the Village’s sanitary sewer collection system, 
including the lining of approximately 22,000 linear feet of 8” to 21” diameter sewer main, 
the grouting of 100 laterals, and the rehabilitation of 30 manholes.

1,304,562.92 877,210.35 427,352.57 328,434.67 77.00 Yes 7/31/2021

CWSRF Bloomington Construction of 1,638 linear feet of 8-inch diameter sanitary sewer; 27 linear feet of 12-
inch diameter sanitary sewer; 422 linear feet of 18-inch diameter sanitary sewer and 11 
manholes to serve as replacement sanitary sewer located south of Country Club Place 
and North of Olive Street.

0.00 0.00 2,616,998.05 1,967,846.68 75.00 Yes 8/31/2022

13



Program Recipient Project Description

Total
Obligated

as of 12/15/2020

Total
Disbursed

as of 12/15/2020

Obligation
Balance

as of 12/15/2020
$ Disbursed

from 2020 Series

% Disbursed
of 12/15/2020

Balance

Final 
Disbursement 

Made
Contruction 

Completion Date
CWSRF Glenbard Wastewater Authority The project consists of new effluent filtration, UV disinfection, and biosolids storage 

along with all the necessary appurtenances to make the project complete and 
operational.

16,725,000.00 15,843,797.77 881,202.23 881,202.23 100.00 Yes 2/1/2021

CWSRF Franklin Park This project consists of the removal of approximately 1,143 feet of 8-inch and 12-inch 
diameter storm sewers and installation of approximately 1,904 feet of 12-inch to 15-inch 
diameter storm sewers including a new storm sewer connection on 25th Avenue. The 
project also includes the installation of approximately 1,215 feet of 8-inch diameter 
sanitary sewer, approximately 358 feet of 10-inch sanitary sewer,  service line 
reconnections, surface restoration, and other appurtenances.

728,958.30 568,921.50 160,036.80 133,900.00 84.00 Yes 3/30/2021

CWSRF Metropolitan Water Reclamation District of 
Greater Chicago

The project consists of the following improvements:  Replace existing 13.2 kV 
switchgear with arc resistant switchgear rated at 15 kV; Replace all secondary power 
cables; Replace the medium voltage cables between substation D799 and Electrical 
Manhole 2; Replace existing station transformers and direct current distribution panel; 
Replace the existing distributed control system wiring; Integrate the new switchgear to 
the distributed control system; Construct arc blast walls in Electrical Manhole 1; Install a 
new air handling unit to help regulate the temperature and humidity inside the building, 
and; All the necessary site work and restoration to make the project complete and 
operational.

12,449,200.00 8,619,200.00 3,830,000.00 304,200.00 8.00 Yes 1/4/2019

CWSRF Evanston The proposed project consists of Cured-In-Place Pipe (CIPP) lining, along Greenleaf 
Street, of approximately 3,615 linear-feet of combined sewers ranging in size from 39-
inches in diameter to 60-inches in diameter and all related appurtenances and 
restoration to make the project complete and operational.

0.00 0.00 1,223,701.80 172,854.00 14.00 Yes 11/14/2022

CWSRF East Dubuque The project consists of modifications to the City’s existing wastewater treatment plant.  
The proposed activities consist of upgrading the screening/grit removal to a new 
mechanical vortex grit removal system; replacement of the existing influent pumps with 
new, heavy duty pumps; replacement of existing blowers with variable frequency drives 
to improve energy efficiency; upgrades to aeration tank components; new clarifier 
covers, replacement of final clarifier equipment, upgrades to the control system; and the 
installation of a new backup generator.

3,837,243.92 3,837,243.92 0.00 975,038.81 0.00 Yes 11/30/2020

CWSRF Sparta The project consists of the decommissioning of the Northwest WWTP, and a brand new 
WWTP will be constructed adjacent to the Northwest plant.  After the new plant is 
operational, the Southeast WWTP will be decommissioned as well.  The City will rehab 
sanitary sewers within the collection system and a new lift station will be constructed 
near Hillcrest Avenue.  Approximately 18,654 feet of forcemain ranging in size from 8-
inches to 24-inches in diameter will be replaced throughout the system.  Additionally, 
there will be approximately 7,142 feet of sanitary sewers installed ranging in size from 8-
inches to 24-inches in diameter.  This will also include all the necessary electrical, 
backfill, and appurtenances to make the project complete and operational.

16,837,405.33 16,219,836.16 617,569.17 379,404.96 61.00 Yes 12/30/2020

CWSRF McHenry The project consists of the improvements to the South WWTP which include an influent 
pump station having three pumps each rated with a capacity of 2,083 gpm at 40 ft of 
TDH, new microscreens, three new sequencing batch reactors, high rate clarification 
system, two disk filters, UV disinfection, a new sludge dryer, a lift station for the 
sequencing batch reactors having 3 pumps (two with a rated capacity of 2,083 gpm and 
one rated at 1,111 gpm at 23.8 ft of TDH, 609 ft of 18-inch force main and all the 
necessary appurtenances to make the project complete and operational.

33,600,000.00 32,529,910.69 1,070,089.31 803,527.94 75.00 Yes 2/28/2021

CWSRF Berwyn This loan will fund sewer system improvements, which include approximately 6,502 feet 
of sewer ranging in diameter from 6-inch to 48-inch; a new connection to the 
Metropolitan Water Reclamation District (MWRD) interceptor to increase capacity; 
construction of relief sewers to divert and balance system areas; and lining of existing 
sewer pipe.  Green infrastructure will be incorporated into the site restoration, and 
includes: permeable paving, silva cells, bioswales, and natural native plant landscaping.  
Construction activities associated with Drinking Water loan L175289, and Lead Service 
Line Replacement loan L175902 will occur at the same time.

0.00 0.00 7,212,676.76 4,742,814.38 66.00 No 7/21/2023

CWSRF Metropolitan Water Reclamation District of 
Greater Chicago

The project consists of streambank stabilization improvements to part of Oak Lawn 
Creek, which includes; approximately 1,200 linear feet of precast concrete panel and 
soldier pile retaining wall; replacement of a 54-inch diameter outfall headwall; and 
planting native woodland trees, shrubs and seeding. The project is located within the 
Village of Oak Lawn, Illinois.

3,121,415.00 3,003,800.00 117,615.00 61,600.00 52.00 Yes 6/17/2020

14



Program Recipient Project Description

Total
Obligated

as of 12/15/2020

Total
Disbursed

as of 12/15/2020

Obligation
Balance

as of 12/15/2020
$ Disbursed

from 2020 Series

% Disbursed
of 12/15/2020

Balance

Final 
Disbursement 

Made
Contruction 

Completion Date
CWSRF Mount Carmel This loan will fund new fine bubble aeration equipment that will allow the City to achieve 

compliance with the ammonia limits in their National Pollutant Discharge Elimination 
System (NPDES) permit.  The new extended aeration basins will have 490 – nine-inch 
diffuser discs and the aerobic digester will have 357 discs, for a total of 1,337 diffuser 
discs.  A backup electric generator is also included in the scope of work.  This work is 
identified as Contract A.
The current outfall pipe will be relocated.  Work will consist of the installation of 3,650 
feet of 36-inch high-density polyethylene (HDPE) sewer line, 8 sanitary sewer 
manholes, and a new river outfall structure.  This work is identified as Contract B.

3,475,122.00 3,342,462.64 132,659.36 3,618.38 3.00 Yes 4/30/2021

CWSRF Four Rivers Sanitation Authority The project consists of 1,718 l.f. of 36-inch sanitary sewer, 7,412 l.f. of 30-inch sanitary 
sewer, 59 l.f. of 15-inch sanitary sewer, 113 l.f. of 8-inch sanitary sewer, 32 manholes 
and all the necessary appurtenances to make the project complete and operational.

10,139,871.88 8,999,208.13 1,140,663.75 93,829.51 8.00 Yes 12/2/2017

CWSRF Champaign Phase 3 of the West Washington Street drainage improvements project, which includes 
the following: construction of 4,200 linear feet of 12-inch to 42-inch diameter storm 
sewers that will drain into the Phase 1 detention basin. Phase 3 will also include green 
features, such as native plants, rain garden/bio-retention, and curb cuts that drain into 
bio-swales.

6,456,936.17 6,215,660.18 241,275.99 8,444.59 3.00 Yes 6/12/2020

CWSRF Freeburg The project consists of expanding the West WWTP DAF from 0.40 to 0.80 MGD and 
the DMF from 1.00 to 2.52 MGD. Construction includes replacement of the headworks 
building with three influent pumps and influent screens; addition of an anaerobic basin; 
two aeration basins and aeration equipment; two final clarifiers; three sludge pumps; a 
single tertiary filter and chemical phosphorus removal; aerated sludge holding basin; 
laboratory/administration building; and other appurtenances.

0.00 0.00 13,000,000.00 7,924,669.05 61.00 No 12/15/2023

CWSRF Metropolitan Water Reclamation District of 
Greater Chicago

This project consists of the construction of 5,414 feet of 240-inch combined sanitary 
sewer to serve as a relief sewer with discharge to the McCook Reservoir and tributary 
to the Stickney Water Reclamation Plant.  This loan is the second loan and will fully 
fund project L175342, Contract 13-106-4F.

33,382,100.00 17,148,600.00 16,233,500.00 10,332,500.00 64.00 No 2/17/2022

CWSRF Metropolitan Water Reclamation District of 
Greater Chicago

The project consists of the installation of gas moisture removal equipment including a 
chiller, air-cooled condenser, air-cooled fluid cooler, pumps, heat exchanger, de-mister, 
drip trap, sediment trap, controls, piping and all the necessary appurtenances to make 
the project complete and operational.

3,850,000.00 3,813,800.00 36,200.00 25,300.00 70.00 Yes 4/15/2021

CWSRF Summerfield Proceeds from this loan will be used to remove and replace the existing Terminal lift 
station.  The new replacement station will contain two pumps, each with a rated 
capacity of 175 gallons per minute (GPM) at 105 feet of total depth to head (TDH).  
New equipment includes an influent valve; flow meter vault; recirculation tanks; two new 
recirculating sand filters; new plant effluent flow measurement; dosing pumps; a building 
for controls and storage; and 2650 feet of 4-inch force main.  The Mitchell Street lift 
station pumps will be replaced with two pumps, each with a rated capacity of 80 GPM at 
23.51 feet of TDH.  In addition, 133 feet of 8-inch sanitary sewer and 1 manhole, 
located west of the intersection of Casad and Grade Streets will be installed.

0.00 0.00 2,638,181.15 1,077,202.84 41.00 No 2/21/2024

CWSRF Chicago The project entails the second portion of work that will be performed as part of a 5-year 
sewer rehabilitation program conducted throughout the City.  Approximately 26,900 
lineal feet of 12 to 60-inch diameter sewer main will replace existing, aging sewer main.

19,888,142.63 17,425,714.85 2,462,427.78 257,982.22 10.00 No 5/20/2019

CWSRF Chicago The project is part of the City’s multi-year sewer rehabilitation program.  This loan 
specifically entails the installation of 15,000 lineal feet of 18-inch to 48-inch diameter 
sewer main.  The locations covered by this work include the Jackson and Fifth, Higgins, 
Blackstone, and Beach and Midway areas.

11,447,441.84 0.00 11,447,441.84 6,868,784.97 60.00 No 12/20/2022

CWSRF Chicago This project is part of the City's multi-year sewer rehabilitation program.  This loan 
specifically entails the installation of 19,800 lineal feet of 12-inch to 72-inch diameter 
sewer main throughout the City.  The locations covered by this work include the West 
52nd and West 53rd, West Estes, West Lunt, West Farwell, West Thorndale, West 
Pratt, North Hamilton, North Fairfield, North Washtenaw, North Oshkosh, North Ozark, 
and 84th Street areas.

15,206,871.93 0.00 15,206,871.93 12,433,199.73 82.00 No 8/22/2022

15



Program Recipient Project Description

Total
Obligated

as of 12/15/2020

Total
Disbursed

as of 12/15/2020

Obligation
Balance

as of 12/15/2020
$ Disbursed

from 2020 Series

% Disbursed
of 12/15/2020

Balance

Final 
Disbursement 

Made
Contruction 

Completion Date
CWSRF Joliet This loan will fund the City of Joliet’s 2018 Sanitary Sewer Rehabilitation Project.  The 

goal of the program is to increase the structural integrity of the system, minimize inflow 
and infiltration, reduce the occurrence of sewer system overflows and combined sewer 
overflows.  In the Parkview neighborhood, approximately 21,200 linear feet of sanitary 
sewer will be rehabilitated with a Cured-In-Place Pipe-liner (CIPP).  In addition, 108 
manholes will be rehabilitated and over 400 T-liners will be installed and 53 services 
grouted to rehabilitate the connection to the sewer main.  In the Downtown business 
district, approximately 3,800 linear feet of sanitary sewer will be rehabilitated with CIPP.  
In addition, 2,800 linear feet of 60-inch and 66-inch trunk storm sewer, 1,600 linear feet 
of 12-inch, 15-inch and 18-inch storm sewer, and separation of combined sanitary and 
storm sewer systems at seven different locations will be constructed to reduce the 
[...]
replacement of the primary sludge pump and valves;  new electrical building  and 
equipment; installation of a rotary fan press dewatering system and emulsified polymer 
addition system; and other appurtenances. The second contract consists of the 
replacement of three existing can type lift stations (LS) with submersible type LS's.

0.00 0.00 10,506,636.94 7,808,457.26 74.00 No 5/1/2023

CWSRF Wyoming The project consists of a WWTP upgrade. Construction includes: rehabilitation of the 
oxidation ditches including surface mounted aeration systems, controls, panels and 
other miscellaneous repairs; rehabilitation of both clarifiers, rebuild of the central drive 
on the east secondary clarifier; replacement of the existing sand filters with new disk 
filters; various electrical and control improvements; regrading of the area around the 
sludge drying beds for drainage; and other related appurtenances.

0.00 0.00 3,303,828.00 1,130,967.02 34.00 No 12/15/2023

CWSRF Quincy This is Phase 2 of a three-phase project.  Phase 2 will include improvements required 
to increase the excess flow treatment to the Wastewater Treatment Plant (WWTP) from 
78 million gallons per day (MGD) to 90 MGD.  This project will include construction of 
approximately 260 linear feet of 48-inch diameter parallel sewer between the high-water 
pumping station and the discharge gate structure, installation of two slide gates on the 
high water pumping station weir wall, increasing of the grit channel weir heights 1.4 
feet, installation of a motor operated gate on the main treatment channel, replacement 
of the motor operated gate on the excess flow channel to control the flow split between 
flow treatment and excess flow treatment, replacement of three dry weather screw 
pumps, and installation of a backup generator for the main Pump Station.  Floatables 
control improvements will be constructed at South Side, Cedar Street, and Whipple 
Creek diversion structures. A backflow prevention valve will be installed on the 
Broadway overflow sewer.  This project will also include all related appurtenances and 

0.00 0.00 4,079,830.00 920,547.37 23.00 No 12/10/2023

22



Program Recipient Project Description

Total
Obligated

as of 12/15/2020

Total
Disbursed

as of 12/15/2020

Obligation
Balance

as of 12/15/2020
$ Disbursed

from 2020 Series

% Disbursed
of 12/15/2020

Balance

Final 
Disbursement 

Made
Contruction 

Completion Date
CWSRF Quincy This is Phase 1 of a four-phase project.  The proposed project includes improvements 

to the wastewater collection system.  Year 1 improvements includes installation of 32 
linear feet of 15-inch diameter sewer; 65 linear feet of 24-inch diameter sewer; 39 linear 
feet of 30-inch diameter sewer; 48 linear feet of 66-inch diameter sewer and 10 
manholes; removal of non-functioning flow control gates at all existing underground 
diversion structures to maximize the flow of combined sewage to the Wastewater 
Treatment Plant; reconfiguring the Dicks-Payson and Broadway underground diversion 
structures; and raising the rim elevation of select existing manholes on interceptor 
sewers paralleling the Mississippi River.

0.00 0.00 4,177,680.00 3,080,080.00 74.00 Yes 6/1/2022

CWSRF Franklin Park This project combines the Phase 3 and Phase 4 Rueter Subdivision sanitary and storm 
sewer rehabilitation. Construction includes the installation of approximately 2,710 feet of 
8-inch diameter sanitary sewer, 910 feet of 10-inch diameter sanitary sewer, 120 feet of 
12-inch diameter sanitary sewer, 17 sanitary sewer manholes, approximately 2,245 feet 
of storm sewer ranging from 6-inches up to 23-inches in diameter, a storm sewer 
detention facility on the corner of Nevada and 25th Avenue, sewer service line 
reconnections, surface restoration, and other related appurtenances.

2,275,069.15 49,014.00 2,226,055.15 2,039,626.00 92.00 Yes 1/6/2022

CWSRF Sangamon County Water Reclamation District The project consists of the construction of 391 ft of 48-inch sanitary sewer and 3 
manholes and all the necessary appurtenances.  This project will disconnect two 
existing storm sewers from the combined sewer system.  With the completion of this 
project, the Bond and Patton Overflow will be closed.  The District will also have sewer 
lining performed near the Bond and Patton Overflow.

0.00 0.00 1,359,800.01 1,188,977.55 87.00 Yes 10/31/2022

CWSRF Sangamon County Water Reclamation District The project consists of the construction of 118 ft of 42-inch sanitary sewer, 475 ft of 54-
inch sanitary sewer, 4 manholes, storm sewers along 15th Street and 16th Street, along 
with all the necessary appurtenances to make the project complete and operational.

0.00 0.00 2,768,768.08 927,987.41 34.00 No 11/8/2023

CWSRF Chicago Funds will be utilized for the rehabilitation of sewers by lining a total of 250,000 LF of 
sewers ranging in diameter between 8-inches and 60-inches (50,000 feet per contract).   
Pipe lining is a repair method accomplished by inserting flexible tubing, which is 
impregnated with a resin, into an existing pipe and curing the resin in place.  The cured-
in-place resin forms a water-tight barrier inside of the damaged pipe.  Generally, lining 
is more economical than replacing the damaged sewers but cannot be utilized if 
structural problems are severe. If needed, spot repairs or replacement of pipes will be 

54,100,000.00 0.00 54,100,000.00 30,564,370.62 56.00 Yes 8/9/2022

CWSRF Wilmette Loan L175654 will fund the final year of the Village’s previously implemented 5-year 
lining project which began in 2016 and will consist of the lining of approximately 12,067 
lineal feet of 8-inch to 21-inch diameter sanitary and combined sewer with cured-in-
place pipe (CIPP), manhole rehabilitation, grouting, and associated appurtenances.

0.00 0.00 727,824.68 590,220.57 81.00 Yes 12/22/2022

CWSRF Eldorado Funds from this loan will be used to rehabilitate the Main and Organ Street Pump 
Stations along with lift stations at the Waste Water Treatment Facility (WWTF).  The 
work at the Main Street Pump Station includes the installation of 2 replacement pumps, 
each with a rated capacity of 170 gallons per minute (GPM) at 19 feet of total depth to 
head (TDH).  The work at Organ Street Pump Station includes the installation of 2 
replacement pumps, each with a rated capacity of 230 GPM at 32 feet of TDH.  At the 
WWTF, 4 pumps will be replaced at the influent lift station and 2 pumps will be replaced 
at the lagoon lift station.

0.00 0.00 320,198.75 211,416.07 66.00 Yes 11/4/2022

CWSRF Niles The loan will fund the Village of Niles' Greenwood Stormwater Basin Project.  Specific 
activities entail the construction of a 121,968 cubic foot underground stormwater 
storage vault and a 1-acre open water basin; the installation of approximately 4,000 
lineal feet of 36 to 54-inch diameter storm sewer main and associated manholes and 
other appurtenances.  This project is considered "green" due to the aspects such as 
permeable pavement and park-like green spaces.

0.00 0.00 8,716,212.34 7,724,304.21 89.00 No 8/26/2022

CWSRF Germantown The Village will be replacing approximately 5,125 feet of 8-inch and 920 feet of 10-inch 
sewer main and 22 manholes. This project will be replacing vitrified clay pipes (VCP) 
with polyvinyl chloride (PVC) pipes.

801,226.93 0.00 801,226.93 563,507.34 70.00 Yes 4/9/2021

CWSRF Villa Park This loan covers a portion of the Village's ongoing sewer separation and sanitary sewer 
rehabilitation/installation project and consists of the construction of approximately 2,700 
linear feet of 12-inch to 54-inch storm sewer main, the installation of approximately 
1,226 linear feet of 8-inch sanitary sewer and manholes, and miscellaneous associated 
restoration activities and appurtenances.  This work will take place in the Washington 
Street/Monterey Avenue corridor.

0.00 0.00 3,400,000.00 1,752,600.66 52.00 No 12/1/2023

CWSRF Villa Park The project consists of the separation of combined sewers.  Activities include the 
installation of approximately 5,670 linear feet of storm sewer; manholes, inlets and 
catch basins, drainage and utility improvements, and other miscellaneous 

0.00 0.00 1,887,000.00 1,357,965.20 72.00 Yes 1/10/2023

23



Program Recipient Project Description

Total
Obligated

as of 12/15/2020

Total
Disbursed

as of 12/15/2020

Obligation
Balance

as of 12/15/2020
$ Disbursed

from 2020 Series

% Disbursed
of 12/15/2020

Balance

Final 
Disbursement 

Made
Contruction 

Completion Date
CWSRF Kishwaukee Water Reclamation District The project consists of consolidating the Village of Malta and Kishwaukee Community 

College’s wastewater treatment by decommissioning their existing wastewater 
treatment facilities and connecting their service to the Kishwaukee WRD.  Specifics of 
the project include the installation of 2 new pump stations, approximately 11,150 lineal 
feet of sewer main, 17,700 lineal feet of forcemain, and 27 manholes.

0.00 0.00 7,122,910.00 4,645,687.76 65.00 Yes 11/30/2023

CWSRF East Peoria This loan will fund what is known as Waste Water Treatment Plant #1 (WWTP #1) 
Phase D Improvements and will complete the final stage of work at East Peoria’s 
WWTP #1.  The plant is located at 701 Cass Street in East Peoria.  Existing equipment 
and tankage will be reconfigured, which will allow for the conversion to a new secondary 
treatment process known as Biological Nutrient Removal (BNR).  One existing, 
undersized secondary clarifier will be demolished, and two new circular, secondary 
clarification tanks will be constructed.  Three existing circular digester tanks will be 
repaired and renovated.  New air diffusion and blower equipment will allow for 
conversion to aerobic digestion. Three existing primary clarifiers will be demolished.  
One existing large primary clarifier will receive repairs and upgrades.  The existing 
chlorine contact tank and its associated equipment will be repaired and revised.  Similar 
work will be performed on both the sludge dewatering building and dewatered sludge 
storage area. Improvements to the process underflow and recycle stream capture in 
addition to the associated pump station will occur.  The existing effluent pump station 
will be revised, renovated and expanded.

0.00 0.00 25,514,289.00 18,112,428.54 71.00 No 11/3/2023

CWSRF West Frankfort The project includes the installation of approximately 4,363 lineal feet (LF) of sanitary 
sewer mains including 1,250 LF of 8-inch, 645 LF of 10-inch, 1,186 LF of 12-inch, and 
1,282 LF of 15-inch diameter pipe. Also included in the project are 15 manholes and 
other related appurtenances.

114,426.21 60,481.70 53,944.51 24,265.21 45.00 Yes 11/15/2021

CWSRF Georgetown The project entails upgrades to the City’s wastewater treatment plant.  Specific 
activities consist of the replacement of the rotary distributor center column and arms for 
the trickling filter; rehabilitation of the final settling tanks; and the replacement of pumps 
and coating the wetwell at the packed bed reactor lift station.

0.00 0.00 810,268.13 711,061.43 88.00 Yes 12/31/2022

CWSRF Buffalo Dawson Mechanicsburg Sewer 
Commission

Proceeds from this loan will be used to remove the existing rapid sand filters and 
replace them with two, 3-foot X 3-foot compressible media filter units.  A 5-foot diameter 
wet well with two pumps, each rated at 100 gallons per minute at 175 feet of total depth 
to head, will pump filter unit backwash water to the lagoon.  A 2.5-foot X 2.5-foot valve 
vault, and a new 6-foot X 6-foot effluent structure for lagoon #3 will be included in the 
work.  The effluent structure will have draw off elevations of 571-feet mean sea level 
(MSL); 573-feet MSL; and 575-feet MSL.  The lagoon banks will be cleared, grubbed, 
and regraded.  Finally, RR3 size, crushed stone rip rap will be installed on the lagoon 
banks.

0.00 0.00 1,500,000.00 1,100,470.92 73.00 No 10/6/2023

CWSRF Bloomington Approximately 8 manholes, 20 linear feet of 10-inch diameter sanitary sewer, 106 linear 
feet of 12-inch diameter sanitary sewer, and 703 linear feet of 18-inch diameter sanitary 
sewer will be constructed along Moore and Olive Streets.  This project will also include 
all related appurtenances and restoration to make project complete and operational.

0.00 0.00 2,205,533.65 789,921.41 36.00 Yes 6/30/2023

CWSRF Crestwood The project consists of the lining of approximately 7,500 lineal feet of 8 to 10-inch 
diameter sanitary sewer to reduce I/I and alleviate flooding/backups in the system in the 
Playfield 3 Subdivision.

0.00 0.00 809,784.98 756,706.29 93.00 Yes 1/13/2022

CWSRF Metropolis Funds from this loan will be used by the City of Metropolis to replace Chlorine Contact 
Tank #1 at the Waste Water Treatment Plant with an Ultraviolet Disinfection unit to 
sterilize plant effluent.

0.00 0.00 885,103.05 864,646.14 98.00 Yes 9/29/2022

CWSRF Batavia The proposed project entails the separation of the combined sewer system in Area 3.  
Approximately 2,600 lineal feet of storm sewer pipe and associated storm sewer 
structures will be constructed to convey the runoff from Area 3.  The Area’s existing 
pipe will then be utilized to convey sanitary waste only.

785,337.61 538,450.67 246,886.94 338,618.46 100.00 Yes 12/4/2020

24



Program Recipient Project Description

Total
Obligated

as of 12/15/2020

Total
Disbursed

as of 12/15/2020

Obligation
Balance

as of 12/15/2020
$ Disbursed

from 2020 Series

% Disbursed
of 12/15/2020

Balance

Final 
Disbursement 

Made
Contruction 

Completion Date
CWSRF Crest Hill The City’s East (WRF) is in need of upgrades in order to meet future NPDES limits and 

population projections, as well as to provide additional loading to the West WRF.  The 
project consists of improvements to the City’s East Water Reclamation Facility (WRF) 
consist of new facilities for biological phosphorous removal (BPR) and chemical 
phosphorous removal (CPR).  Specific activities include a new concrete tank built 
adjacent to the existing oxidation ditch with a new influent pipe; a new sludge storage 
tank; new submersible mixing equipment in the anaerobic tank; an internal recycle 
pump to recycle mixed liquor from the oxidation ditch to the anaerobic tank; a 
downward opening weir between the anaerobic tank and the outer channel of the 
oxidation ditch; a new prefabricated structure to house CPR equipment; a 5,000-gallon 
bulk storage tank for storing CPR chemicals; two chemical feed pump skids for forward 
flow and excess flow; chemical piping for dosing CPR chemical at the final clarifier 
splitter structure and the excess flow splitter structure.

0.00 0.00 5,910,700.00 3,053,874.64 52.00 No 12/29/2023

CWSRF St. Charles Funds from this loan will be used to increase the capacity of the Water Reclamation 
Facility (WRF) from 0.70 to 1.05 million gallons per day (MGD).  The work includes the 
following improvements: replace one existing raw sewage pump and install one 
additional raw sewage pump with variable frequency drives; replace one existing 
preliminary treatment screening unit and install one additional screening unit.  The 
existing aeration basins will be modified for a biological nutrient removal (BNR) process. 
Chemical addition for nutrient polishing will also be incorporated.  Two existing return 
activated sludge (RAS) pumps will be replaced and one new pump will be added within 
the existing structure.
The existing tertiary clarifiers will be converted to secondary clarifiers and the clarifier 
mechanisms, drives, gear reducers, control panels, grating and railing will be replaced.  
Tertiary filters will be constructed.  The existing UV system will be replaced.  A new non-
potable (treated effluent) pumping station will be constructed and it will include a 
filtration system and hydropneumatic tank.    The aerobic digestion blowers, electrical 
switchgear, and mechanisms will be replaced.  A sludge handling building with sludge 